
Daljit Singh / Afr.J.Bio.Sc. 6(5) (2024). 4467-4487              ISSN: 2663-2187 

https://doi.org/ 10.33472/AFJBS.6.5.2024. 4467-4487 

Assessing the Efficacy of Sewage Treatment Plants (STPs) and 

optimization in Managing Industrial Waste: A Comparative 

Study of Biological Processes 

Corresponding and First author 

Name: Daljit Singh 

University: Chandigarh University Gharuan, Punjab, India 

Department: CIVIL ENGINEERING 

Designation: M Tech. Student 

Email Id: dsingh5981@gmail.com 

Second author 

Name: Dr. Rahul Dandautiya 

University: Chandigarh University Gharuan, Punjab, India 

Department: CIVIL ENGINEERING 

Designation: Assistant Professor 

Email Id: rahul.e11874@cumail.in 
[...]
Attached Growth Processes 

 

Trickling filters, exemplified in Figure 3, are a type of attached growth processes that have 

the capability to attain treatment objectives comparable to those of activated sludge 

systems. The conversion mechanisms observed in these systems are commonly 

constrained by mass transport limitations. It has been observed that bacteria residing in the 

outer layers of the biofilm play a significant role in the overall removal of the substrate 

(Machineni, 2020). The selection of support material in trickling filters is based on the 

requirement for pore spaces of adequate size to facilitate the passage of air through the 

filter, irrespective of the formation of biofilm and the downward flow of water. The 

distribution of wastewater is achieved through the utilization of rotary arms positioned at 

the uppermost section, followed by a subsequent downward trickle through the filter 

medium. Trickling filters are primarily employed for the purpose of carbon and ammonia 

oxidation, although they can also facilitate denitrification under optimal convection of air 

inside the system (Silva et al., 2019). 

 



Page 4475 of 4487 
Daljit Singh / Afr.J.Bio.Sc. 6(5) (2024). 4467-4487 

 

 

 

Figure 3: Aerobic trickling filter. 

 

3.5 Anaerobic Wastewater Treatment Processes 

Anaerobic treatment technologies are widely used in various sectors based on their 

applicability and requirements. The sequential and syntrophic metabolic interactions of 

different trophic groups of prokaryotes, such as fermenters, acetogens, methanogens, and 

sulfate-reducing bacteria (SRB), break down organic materials under anaerobic conditions 

(Chen et al., 2020). These microbial communities interact metabolically to convert 

complex organic chemicals into simpler ones like ammonia, carbon dioxide, hydrogen 

sulphide, and methane. In (Sayara et al., 2020)There are four main reaction phases that 

comprise the digestion process, and each stage involves a different type of microbe. 

 

Stage 1: Dehydrogenation----The primary constituents of the organic waste material are 

lipids, proteins, and carbohydrates. Because of the action of extracellular enzymes 

secreted by these microorganisms, complex and big molecules are broken down into 

simpler components. Hydrolytic microorganisms including Lactobacillus, Bifidobacterium, 

Clostridium, and Bacteroides are primarily responsible for the process of hydrolysis or 



Page 4476 of 4487 
Daljit Singh / Afr.J.Bio.Sc. 6(5) (2024). 4467-4487 

 

solubilization. These microbes hydrolyze complex organic compounds (lipids, proteins, 

lignin, and cellulose) into soluble monomers like glycerol, glucose, amino acids, and fatty 

acids. In the following stage, the fermentative acidogenic bacteria utilise these hydrolysis 

products (Ahmad et al., 2022). 

 

Stage 2: Acidogenesis—Simple organic materials like sugars, amino acids, and long-chain 

fatty acids are converted by fermentative acidogenic bacteria into short-chain organic acids 

like lactic, succinic, butyric, valeric, isobutyric, and propionic acids; alcohols and ketones 

(such as ethanol, methanol, glycerol, and acetone); carbon dioxide; and hydrogen. In any 

anaerobic digester, ac idogenic bacteria are typically the most prevalent and multiply at 

rapid rates (Rabii et al., 2019). These organisms' strong activity suggests that the anaerobic 

digesting process's acidogenesis is never its rate-limiting stage. Microorganisms specific to 

the acetogenesis stage further process the volatile acids generated in this stage. 

 

Step 3: Acetogenesis ---During this phase, organic acids and alcohols are converted by 

obligate hydrogen-producing bacteria, or acetogenic bacteria. The resulting acetate, 

hydrogen, and carbon dioxide are then utilized by meth anogens and SRB. The symbiotic 

link between methanogens and acetogenic bacteria is very robust. Hydrogen is used by 

metha nogens and SRB to help attain the low hydrogen pressure levels necessary for 

acetogenic conversions (Zhao et al., 2019). 

Step 4: Methanogenesis – Methanogenic archaea produce methane during this last step of 

aerobic digestion, which is the result of the production of hydrogen, acetate, 

methanol, methylamines, formate, and acetate during previous stages. Although there are 

certain instances when hydrolysis is rate-limiting, the majority of the time this step of the 

anaerobic process is thought to be the one where methanogen growth is very slow 

(Pramanik et al., 2019). 

 

4 Performance Evaluation of Sewage Treatment Plants (STP) 

Most STPs are built to ensure a healthy environment and to lessen the pollution load on 

receiving water bodies, which in turn lessens the degradation of the water quality. The 

technique of performance evaluation aids in comprehending the operating challenges and 

design of every plant unit. An analysis of the influent and effluent pollutant levels at the 

treatment plant provides evidence of the effectiveness of STPs (Wakode & Sayyad, 2014). 

In Ludhiana at Bhattian location, two STPs, one of 50 MLD capacity on SBR technology 

and the other on UASB technology of 111 MLD capacity are built on same site, both these 

STPs are fed with influent from a common pumping station. Throughout the course of 



Page 4477 of 4487 
Daljit Singh / Afr.J.Bio.Sc. 6(5) (2024). 4467-4487 

 

twelve months, daily samples were taken from the STP's inlets and outlet. Temperature, 

pH, Total Suspended Solids (TSS), Chemical and Biological Oxygen Demands (BOD and 

COD), were measured in wastewater samples. According to results obtained from the test 

conducted at the Laboratory the parameter removal efficiency for TSS, COD and BOD, 

were 98.6 %, 91.2 % and 97.6  respectively. The results of STP on SBR technology were 

compared with the results obtained from UASB based STP for the same parameters during 

the same period of observation, while using the common influent,   where the  parameter 

removal efficiency for TSS, COD and BOD were 91.6%, 76.2 % and 81.6 % respectively.  

Also on SBR technology, Kaithal Town's STP was built. Throughout the course of three 

months, daily samples were taken from the STP's inlets and output. pH, Total Suspended 

Solids (TSS), Chemical and Biological Oxygen Demands (BOD and COD), Turbidity, 

Nitrate, Phosphate, Total Nitrogen (TN), and Total Phosphorous (TP) were measured in 

wastewater samples. According to (Koppad, 2014) the parameter removal efficiency for 

TSS, COD, BOD, and turbidity were 97.2%, 92.0%, 97.8%, and 93%, respectively. In 

order to handle and treat home wastewater, (Showkat & Najar, 2019) studied the 

effectiveness of STP based on the cutting-edge aerobic BIO FOR technology located in 

Delhi. pH, TSS, BOD, COD, Mixed Liquor Suspended Solids (MLSS), Total Coliform 

(TC), and Faecal Coliform (FC) were the characteristics that were taken into consideration. 

The results of STPs based on BIO FOR Technology show that the technology was 

relatively excellent in the removal of FC from the wastewater but not sufficiently efficient 

in the removal of TC. BOD, COD, and Suspended Solids (SS) removal efficiencies were 

95.2%, 93.4%, and 97%, respectively. 

 

5 Treatment Technologies used for Sewage Treatment 

5.1 Activated Sludge Process (ASP) 

The activated-sludge technique is a sewage-treatment procedure that involves the 

introduction of sludge, which is a collection of microbe-rich deposits from settling tanks 

and basins, into the incoming wastewater. This mixture is then agitated for a period of time 

ranging from 4 to 8 hours, while ensuring the presence of a sufficient air supply. The 

sludge effectively adsorbs suspended solids and a variety of organic substances, while 

microorganisms present in the sludge facilitate the oxidation of organic materials. The 

selection of air and sludge measures can be varied in order to regulate the degree of 

treatment received. The sludge is subsequently separated and collected in a settling tank 

(Hussain et al., 2021). 

 

The activated sludge plant encompasses many key processes. Firstly, it involves the 



Page 4478 of 4487 
Daljit Singh / Afr.J.Bio.Sc. 6(5) (2024). 4467-4487 

 

aeration of wastewater in the presence of a microbial suspension. This promotes the growth 

and activity of microorganisms responsible for the breakdown of organic matter. Following 

aeration, the next step is solid-liquid separation, which separates the treated wastewater 

from the suspended solids. The clarified effluent is then discharged. Additionally, surplus 

biomass is removed through a process known as wasting, while the remaining biomass is 

returned to the aeration tank to maintain the microbial population. 

5.2 Extended Aeration (EA) 

The traditional activated sludge plant has undergone modifications to remove the primary 

sedimentation tank and sludge digesting tank, resulting in a technique known as Extended 

Aeration. This method is designed to enhance the aeration tank by extending the duration 

of aeration. According to a study conducted by (Awasthi et al., 2022), it has been found 

that for populations of up to 150,000, an alternative method proves to be more cost-

effective compared to a traditional activated sludge facility. 

 

5.3 Moving Bed Biofilm Reactor (MBBR) 

The system comprises a combination of the activated sludge process, which involves 

suspended growth, and biofilter operations, which involve attached growth. The utilization 

of the full tank space for biomass development is a key characteristic of the Moving Bed 

Biofilm Reactor (MBBR) method. The system employs fundamental floating medium that  

serve as carriers for the formation of biofilms. The displacement of air bubbles is 

responsible for the motion of biofilm carriers. The efficacy of this basic treatment 

framework has been demonstrated in the removal of BOD, nitrogen, and phosphorus, while 

also promoting effective solids separation (Oliveira, 2014). 

 

 



Page 4479 of 4487 
Daljit Singh / Afr.J.Bio.Sc. 6(5) (2024). 4467-4487 

 

Figure 4: Typical Representation of Moving Bed Biofilm 

Reactor 

5.4 Sequential Batch Reactor (SBR) 

The sequencing batch reactor (SBR) process is a suspended growth (active sludge) 

technique that operates in a single tank, with each key step occurring sequentially. The 

reduction of the overall impact occurs through the occurrence of five consecutive phases 

within a single reactor. Submerged biological reactors (SBRs) have the potential to be 

strategically engineered and effectively utilized in order to optimize the elimination of 

nitrogen, phosphorus, and ammonia, while concurrently addressing the reduction of total 

suspended solids (TSS) and biochemical oxygen demand (BOD) (Rangari et al., 2022). 

The five stages of Sequential Bayesian Reasoning (SBR) are as follows: 

 The tank is filled with wastewater, which then mixes with biomass that settles 

during the previous cycle. 

 In the process of React, the introduction of air into the tank serves to facilitate 

the growth of biological organisms and enhance the reduction of trash. 

 

 During this stage, the process of mixing and aeration ceases in order to facilitate 

the settling of solids. 

 

 The process of discharging clarified water is depicted by a drawing. 

 

 During this step, it is possible to remove sludge. 

 

 

 

Figure 5: Typical Cycle in SBR (USEPA 1999) 

 

Data Analysis 

 

 

a) Following graphs shows the reduction in  in different parameters at STP based on SBR 



Page 4480 of 4487 
Daljit Singh / Afr.J.Bio.Sc. 6(5) (2024). 4467-4487 

 

technology during twelve month period 

 

 
 

 

 

 

 

 
 

 
b) Comparison between treated parameters  received from SBR and UASB technology are 

being  shown herewith through following graphs 

 



Page 4481 of 4487 
Daljit Singh / Afr.J.Bio.Sc. 6(5) (2024). 4467-4487 

 

 

 

 
 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 



Page 4482 of 4487 
Daljit Singh / Afr.J.Bio.Sc. 6(5) (2024). 4467-4487 

 

Conclusion 

 

The present study investigates the efficacy of diverse biological mechanisms employed in 

Sewage Treatment Plants (STPs) for the purpose of managing industrial wastewater. 

Aerobic techniques, such as the Activated Sludge Process, have demonstrated encouraging 

outcomes in the treatment of both inorganic and organic wastewater. The achievement of 

optimal outcomes in anoxic and anaerobic processes necessitates the meticulous evaluation 

of operational factors. The Moving Bed Biofilm Reactor (MBBR) and Sequential Batch 

Reactor (SBR) have demonstrated promising capabilities in improving the efficiency of 

Sewage Treatment Plants (STPs) as a result of their inherent flexibility and adaptation to 

varying operational conditions. The research highlights the importance of adopting a 

comprehensive methodology for developing and managing sewage treatment plants 

(STPs), taking into account the unique attributes of industrial wastewater and carefully 

choosing suitable biological techniques and treatment methodologies. The present study 

establishes a fundamental basis for the subsequent investigation and enhancement of STP 

optimization strategies, hence making a valuable contribution towards the promotion of 

environmental cleanliness and improved public health. 

 

References 

 

Ahmad, A., Banat, F., Alsafar, H., & Hasan, S. W. (2022). Algae biotechnology for 

industrial wastewater treatment, bioenergy production, and high-value bioproducts. 

Science of the Total Environment, 806(November). 

https://doi.org/10.1016/j.scitotenv.2021.150585 

 

Aishwarya, J. M., Nilavunesan, D., Baskaralingam, P., & Sivanesan, S. (2016). 

Performance evaluation of sewage treatment plant at a residential building. 

International Journal of Environment and Sustainable Development, 15(3), 326–336. 

https://doi.org/10.1504/IJESD.2016.077389 

 

Ajiboye, T. O., Oyewo, O. A., & Onwudiwe, D. C. (2021). Simultaneous removal of 

organics and heavy metals from industrial wastewater: A review. Chemosphere, 262, 

128379. https://doi.org/10.1016/j.chemosphere.2020.128379 

 

Ambaye, T. G., Vaccari, M., van Hullebusch, E. D., Amrane, A., & Rtimi, S. (2021). 

Mechanisms and adsorption capacities of biochar for the removal of organic and 

inorganic pollutants from industrial wastewater. International Journal of 



Page 4483 of 4487 
Daljit Singh / Afr.J.Bio.Sc. 6(5) (2024). 4467-4487 

 

Environmental Science and Technology, 18(10), 3273–3294. 

https://doi.org/10.1007/s13762-020-03060-w 

 

Angelakis, A. N., & Snyder, S. A. (2015). Wastewater treatment and reuse: Past, present, 

and future. Water (Switzerland), 7(9), 4887–4895. https://doi.org/10.3390/w7094887 

 

Arashiro, L. T., Boto-Ordóñez, M., Van Hulle, S. W. H., Ferrer, I., Garfí, M., & Rousseau, 

D. 

P. L. (2020). Natural pigments from microalgae grown in industrial 

wastewater. 

Bioresource Technology, 303. https://doi.org/10.1016/j.biortech.2020.122894 

 

Arbabi M, Hemati S, A. M. (2015). Removal of lead ions from industrial wastewater: 

Removal methods review. Int J Epidemiol Res., 2(2), 105-109. 

http://eprints.skums.ac.ir/4587/ 

 

Awasthi, M. K., Singh, E., Binod, P., Sindhu, R., Sarsaiya, S., Kumar, A., Chen, H., 

Duan, 

Y., Pandey, A., Kumar, S., Taherzadeh, M. J., Li, J., & Zhang, Z. (2022). 

Biotechnological strategies for bio-transforming biosolid into resources toward 

circular bio-economy: A review. Renewable and Sustainable Energy Reviews, 156, 

111987. https://doi.org/https://doi.org/10.1016/j.rser.2021.111987 

 

Based, P., Treatment, W., Du, X., Ma, Y., Wei, X., & Jegatheesan, V. (2020). Optimal 

Parameter Estimation in Activated Sludge. 

 

Buaisha, M., Balku, S., & Özalp-Yaman, Ş. (2020). Heavy metal removal investigation in 

conventional activated sludge systems. Civil Engineering Journal (Iran), 6(3), 470–